
1 

KALMAR ECO-TECH'0I 
Leachate and Wastewater Treatment with High-Tech and Natural systems 

KALMAR, SWEDEN, November 26-28, 200 I 

TREATMENT OF LEACHATES IN HIGH

TECH SYSTEMS 

Ulrika Welander 

Department of Biotechnology, Centre for chemistry and chemical engineering 
P.O. Box 124, Lund University, SE-221 00Lund, Sweden 

INTRODUCTION 

Leachates are complex wastewaters, which often contain high concentrations of ammoniwn 
ions, refractory organic compounds as well as heavy metals. The composition of the leachate 
is a function of the kind of waste that has been deposited at the landfill. Furthermore, 
substances created during microbial and abiotic degradation processes of the waste will be 
[...]
substance while it is less efficient for removal of fatty acids. The method is therefore more 
suitable for treatment of leachates coming from landfills in the methanogenic phase than from 
landfills in the acidogenic phase (De Walle and Chian 1977), The largest disadvantage with 
reverse osmosis is the concentrate, which is created during filtration. This concentrate has to 
be taken car of somehow either by evaporation or landfilling. Landfilling of the concentrate 
has been questioned since the knowledge about how the concentrate affects the processes of 
the landfill is scarce. The water balance over the landfill is affected by landfilling of the 
concentrate, which can create problems (Woelders 1994). Other disadvantages with reverse 
osmosis are that the membranes can be clogged due to calcium carbonate and that small 
molecules such as ammonium ions and some chlorinated organic compounds are not so 
efficiently removed by this method (Collivinarelli et al. 1993, Linde 1995, Heyer et al. 1998). 
Therefore, the process has to be built in two steps or combined with a microbial treatment in 
many cases in order to obtain an efficient removal of ammonium ions. It might also be 
necessary to adjust the pH of the leachate before treatment in order to avoid clogging of the 
membranes. 

Adsorption to activated carbon 
Adsorption to activated carbon is a process, which has been used to remove some 
hydrophobic organic compounds from wastewaters. This process has been shown to 
efficiently remove some aromatic compounds (Rennerfelt and Ulmgren 1975). The carbon 
used can be in a granular form or in the form of a powder. An advantage with granular carbon 
is that it can be regenerated (Pinker 1997). Adsorption to activated carbon has been shown to 
be most efficient for humic compounds with a molecular weight between JOO and 10000, 
Fatty acids and humic compounds, which are heavier, adsorbs badly. 

Precipitation 
Precipitation is commonly used for removal of phosphorous from municipal wastewaters. 
This method has however also been shown to be useful for the reduction of the concentration 

Ulrika Welander, Sweden 32 



KALMAR ECO-TECH'0l 
Leachate and Wastewater Treatment with High-Tech and Natural systems 

KALMAR, SWEDEN, November 26-28, 200 I 

of some organic compounds (Rennerfelt and Ulmgren 1975). A study has therefore been 
performed on precipitation of stabilized leachates with iron chloride (Amokrane et al. 1997). 
A COD removal of 55% was obtained. Another study compared precipitation of municipal 
wastewater alone with precipitation of a mixture of leachate and municipal sewage (Ettala 
1989). The results showed that the concentration of aluminium sulphate had to be doubled 
when the leachate content was increased from O to 5%. The experiments did also show that 
the amount of leachate should not be above 1-2%. 

Chemical or electrochemical oxidation 
Chemicals that have been used for oxidation of organic compounds in leachates include e.g. 
Fentons reagent (hydrogen peroxide and iron), ozone and sodium hypochlorite (Huang and 
Fillos 1992, Anagiotou et al. 1993, Banerjee and O'toole 1995, Gau and Chang 1996). Some 
organic compounds are totally degraded in this kind of processes, which is an advantage. 
Furthermore, the compounds, which are not totally degraded, might be degraded to more 
bioavailable substances after oxidation (Huang and Fillos 1992, Anagiotou et al. 1993). There 
is however a risk for oxidation of certain organic compounds leading to production of 
substances, which are even more toxic than the original ones. The risk is especially large 
when chlorinated reagents are used (e.g. sodium hypochlorite) since chlorinated compounds 
can be produced during the oxidation process (Banerjee and O'toole 1995). COD and total 
organic carbon (TOC) removals between 22 and 78% have been reported (Huang and Fillos 
1992, Anagiotou et al. I 993, Loizidou et al. 1993 ). 

There are also other oxidation methods, which have been tested on leachates such as 
electrochemical oxidation and radiation (Yamazaki et al. 198 I ,  Cossu et al. 1997, Tsai et al. 
1997). Electrochemical oxidation has been shown to be a competitive method for oxidation of 
organic compounds as well as ammonium in leachates containing high concentrations of 
refractory organic substances (Cossu et al. 1997). COD removals of between 30 and 50% 
were obtained when two leachates from a deposit in Taiwan were treated (Tsai et al. 1997). 
Yamazaki et al. 1981 used Y-radiation from a Co60 lamp in order to treat a leachate. The 
leachate was aerated during the treatment. The treatment efficiency was clearly depending on 
the aeration intensity. A TOC removal of 80% was obtained at an aeration intensity of 400 
ml/min and a dose of 32 Mrad. 

Evaporation processes 
A full-scale evaporation process has been built at a sanitary landfill in Finland (Ettala 1997). 
The approach is to let leachate evaporate on a thin plastic film. The energy consumption of 
the process is relatively low since only small temperature and pressure differences are 
utilized. Due to the low-pressure difference, fans instead of compressors can be used. The 
capacity of the process is 130 m3 /d. The CODcr removal is more than 87%, and the NH/-N 
removal 99.9%. The high ammonium removal is accomplished through adjusting the pH of 
the leachate to 4, prior to treatment. The leachate is pre-treated in a sand filter. Two 
disadvantages of the evaporation process are that a concentrate is created, one that needs to be 
taken care of, and that the low pH has to be adjusted before the treated leachate is discharged. 

Two other evaporation processes have been developed in the US and in Italy, respectively 
(Cross et al. 1997), both processes using landfill gas as the energy source. Most of the organic 
substances are stripped from the leachate and transferred to the vapour phase. The vapour 
phase might need to be further treated by e.g. thermal oxidation. 

Ulrika Welander, Sweden 33 



KALMAR ECO-TECH'0I 
Leachate and Wastewater Treatment with High-Tech and Natural systems 

KALMAR, SWEDEN, November 26-28, 200 I 

A COMBINATION OF DIFFERENT METHODS 

A combination of microbial and physical/chemical methods is needed in many cases in order 
to get an efficient treatment process for municipal landfill leachates in regard to nitrogen 
containing compounds, refractory organic substances as well as heavy metals. 

Some studies have been performed on a combination of adsorption to activated carbon and 
microbial treatment (Copa and Meidl 1986, Lankford and Eckenfelder 1990, Horan et al. 
1997). The retention time of the organic compounds in the process is increased since they are 
adsorbed onto the carbon. This increases the chances for the microorganisms to be able to 
degrade the pollutants. Furthermore, the nitrification can be favoured since some toxic 
compounds might be adsorbed onto the carbon (Lankford and Eckenfelder 1990, Horan et al. 
I 997). Another study of a process consisting of an aerobic treatment (nitrification), 
precipitation-flocculation and adsorption onto activated carbon showed that a TOC removal 
of 96% was obtained when a methanogenic leachate was treated (Welander and Henrysson 
1998b ). The TOC concentration of the untreated leachate was around 150 mg/I. 

A combination of processes that have been tested is the activated sludge process and 
adsorption onto activated carbon. Powdered activated carbon (PAC) has then been added to 
the activated sludge process, which either can be performed in a continuous or batch mode 
(Copa and Meidl 1986, Aktas-Ozgur and Cecen-Ferhan 2001). The COD removal was 
increased when PAC was added in the last study due to mainly the none-biodegradable 
fraction being removed. The nitrification was also enhanced when PAC was added. However, 
the second step of the nitrification was inhibited (all the batches contained high amounts of 
N02--N). Another combination of process, which has been tested, is nano-filtration of pre
treated leachate (Trebouet et al. 200 1). The pre-treatment consisted of several steps (pH
modification, pre-filtration and coagulation with FeC13). The results showed that nano
filtration is sufficient for elimination of refractory chemical oxygen demand. 

A process consisting of aerobic/anaerobic treatment followed by a rotating contactor, 
flocculation-sedimentation and reverse osmosis was studied in regard to removal of organic 
material. The overall efficiency in regard to removal of organics was about 98% (Park et al. 
200 I ). Most of the organic material (95%) was found in a fraction with a molecular weight 
less than 500. The high molecular weight substances were efficiently removed by reverse 
osmosis. The final effiuent showed an unexpectedly high oxygen demand according to the 
authors (Park et al. 2001 ). 

The combination of a sophisticated membrane bioreactor and reverse osmosis has been shown 
to remove more than 99% of the total nitrogen (Kjeldahl-nitrogen 500 mg/I in the inlet) 
(Cornelissen et al. 2000). Furthermore, the COD concentration was decreased from between 
3000 and 7000 mg/I to below detection limit. The BOD/COD ratio of the leachate was 0.35. 

CONCLUSIONS 

It has been shown that processes consisting of different combinations of methods can be 
efficient for treatment of leachates from municipal landfills. The evaluation of the treatment 
efficiencies in regard to organic compounds has however in most cases been performed 
through measurements of parameters such as COD, BOD and TOC. These parameters do not 
say anything about the toxicity of the compounds which are removed respectively left in the 

Ulrika Welander, Sweden 34 



KALMAR ECO-TECH'0I 
Leachate and Wastewater Treatment with High-Tech and Natural systems 

KALMAR, SWEDEN, November 26-28, 2001 

leachates. Neither do they give any information about the ability of the compounds to 
accumulate in living tissues. An evaluation of the treatment efficiency in regard to removal of 
organic compounds should therefore include some other parameters such as the 
hydrophobicity/hydrophilicity of the compounds and the molecular weight. These parameters 
are important factors for the ability of the compound to accumulate in living organisms. These 
kind of analyses is of importance since it is impossible to identify every remaining compound 
in treated leachates. 

REFERENCES 

I. Ahnert L. and Ehrig H.J. ( 1992) Co-treatment ofleachate with sewage. In: Landfilling 
of waste: Leachate Ed. Christensen T.H., Cossu R. and Stegmann R. Elsevier Applied 
Science pp. 403-4 16. 

2. Aktas-Ozgur and Cecen-Ferhan (200 I )  Addition of activated carbon to batch activated 
sludge reactors in the treatment of landfill leachate and domestic wastewater. 
J.Chem.Tech.Biotech. 76:793-802. 

3. Amokrane A., Come! C. and Veron J. ( 1997) Landfill leachates pre-treatment by 
coagulation-flocculation. Wat.Res. 31 :2775-2782. 

4. Anagiotou C., Papadopulos A. and Loizidou M. ( 1993) Leachate treatment by 
chemical and biological oxidation. J.Environ.Sci.Health A 28:21-35. 

5. Banerjee K. and O 'toole T.J. ( 1995) Reduction of COD in leachate from a hazardous 
waste landfill adjacent to a coke-mining facility. Iron making conference proceeding 
pp. 347-357. 

6. Blakey N.C., Cossu R., Maris P.J. and Mosey F.E. ( 1992) Anaerobic lagoons and 
UASB reactors: laboratory experiments In: Landfilling of waste: Leachate Ed. 
Christensen T., Cossu R. and Stegmann R. Elsevier Science Publishers Ltd. Essex pp. 
245-263. 

7. Boyle W.C. and Ham R.K. ( 1974) Biological treat ability of landfill leachate. 
J.Wat.Pollut.Cont Fed. 46:860-872. 

8. Cameron R.D. and Koch F.A. ( I  980) Trace metals and anaerobic digestion of 
leachate. J.Wat.Pollut.Cont Fed. 52:282-292. 

9. Collivignarelli C., Avezzu F., Baldi M. and Bissolotti G. ( 1993) Recent developments 
in landfill leachate treatment technology. The fourth international landfill symposium, 
Sardinia 1993, 867-881. 

10. Copa W.M. and Meidl J.A. ( 1986) powdered carbon effectively treats toxic leachate. 
Poll.Eng. (July 1986). 

11. Cornelissen R., De-Wit A., De Nil F., Sijbers P., vd Berkmortel H., Koning J. and Van 
Impe J.F. (2000) re-use of leachate wastewater using MEMBIOR® technology and 
reverse osmosis. Meddelingen faculteit Landbouwkundige en Tegepaste Biolgische 
Wetenschappen Universitet Gent 65:3A 47-54. 

12. Cossu R., Polcaro A.M., Lavagnolo M.C. and Palmas S. ( 1997) Treatment of leachate 
by electrQchemical oxidation. The sixth international landfill symposium, Sardinia 97, 
Cagliari, II: 463-474. 

13. Cross W.A., Duesel B. and Nardelli N. ( 1997) Leachate vaporation using landfill gas. 
The sixth international landfill symposium, Sardinia 97, II: 4 13-422. 

14. De Walle F.B. and Chian E.S.K. ( 1977) Leachate treatment by biological and 
physical-chemical methods-Summary of laboratory studies. Management of Gas and 
Leachate in Landfills. Proceedings from: The third annual municipal solid waste 
research symposium, Report EPA-600/9-77-026 Ed. Banerji S.K. 

Ulrika Welander, Sweden 35 



KALMAR ECO-TECH'0 I  
Leachate and Wastewater Treatment with High-Tech and Natural systems 

KALMAR, SWEDEN, November 26-28, 200 I 

15. Ettala M. (1997) Full-scale leachate treatment using new evaporation technology. The 
sixth international landfill symposium, Sardinia 97, II: 423-426. 

16. Garcia H., Rico J.L. and Garcia P.A. (1996) Comparison of anaerobic treatment of 
leachates from an urban-solid -waste landfill at ambient temperature and 35o° C. 
Biores.Technol.58: 273-277. 

17. Gau S.H. and Chang F.S. (1996) Improved Fenton method to remove recalcitrant 
organics in landfill leachate. Wat.Sci.Tech. 34:455-462. 

18. Harremoes P. (1982) Criteria for nitrification in fixed film reactors. Wat.Sci.Tech. 
14:167-187. 

19. Hem L.J., Rusten B. and 0degaard H. (1994) Nitrification in a moving bed biofilm 
reactor. Wat.Res. 28:1425-1433. 

20. Henry S.M., Prasad D. and Young H. (1987) Removal of organics from leachates by 
anaerobic filter. Wat.Res. 21:1395-1399. 

21. Heyer K.U., Stegmann R. and Ehrig H-J. (1998) Leachate management: generation, 
collection, treatment and costs. International seminar: present and future of MSW 
filling, CISA,Teatro sociale, cittadella, Italy 24-26 June 1998. 

22. Horan N.J., Gohar H. and Hill B. (1997) Application of granular activated carbon
biological fluidised bed for the treatment of landfill leachates containing high 
concentrations of ammonia. Wat.sci.Tech.36: 369-375. 

23. Hoshomi M., Matsusige K., Inamori Y., Sudo R., Yamada K. And Yoshino Z. (1989) 
Sequencing batch reactor activated sludge processes for the treatment of municipal 
landfill leachate: removal of nitrogen and refractory organic compounds. 
Wat.Sci.Tech. 21:1651-1654. 

24. Huang S.S. and Fillos J. (1992) Chemical oxidation of municipal landfill leachates. 
Emerging process technologies for a cleaner environment. Proc. Syrop. Feb. 1992, 
Phenoix Az.ed: Chanbder S., Littelton Colorado pp.185-190. 

25. Jans J.M., Van Der Schroeff A and Jaap A (1992) Treatment of landfill leachate 
containing refractory organics and ammonium nitrogen by microorganism-attached 
activated carbon fluidised bed process. Wat.Sci.Tech.26: 1999-2002. 

26. Kennedy K.J. and Lentz E.M. (2000) Treatment of landfill leachate using sequencing 
batch and continuous flow upflow anaerobic sludge blanket (UASB) reactors. 
Wat.Res. 34:3640-3656. 

27. Kettunen R.H., Hoilijoki T.H. and Rintala J.A. (1997) Removal of organic material 
and ammonium from municipal landfill leachate in an anaerobic-aerobic process at a 
low temperature. International Symposium Environ. Biotech. April 21-23. Part II. 
pp. 139-142. 

28. Knox K. (1985) Leachate treatment with nitrification of ammonia. Wat.Res. 19:895-
904. 

29. Knox K. (1987) Design and operation of a full-scale leachate treatment plant for 
nitrification of ammonia. ISWA-International sanitary landfill symposium paper 